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DATE OF ISSUE(# &) 21 ) : 2016-02-29 STEEL HYU'ND AI STEEL
CONTRACT(P/O) NO.(A|°F¥1 &) : M ILI.: TEST CERT IF I CATE

PRNO.(FH#4 M F) : 8200111791 EN 10204 TYPE 3.1 - 2004 s oAb A S ol R 706 (1)683-711
. = (ULSAN PLANT) 706, Yeompo-ro, Buk-gu, Ulsan, Korea
COMMODITY (] % %) : CARBON STEEL PIPE TEL:82-52-280-0114, FAX:82-52-287-8916
SPECIFICATION(A ¥ 4) : APISL B PSLI/ASTM S3B CUSTOMER(ZL 4 A}) PLESA ANAHUACY CIASS.A. DECV.
s Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test D W.T Test (T)
Test : Hard VN X
OF SIZE TOTAL Tensile Strength el R CVN Impact Test ( C)
PIPE PCS WEIGHT LENGTH Spec. S[ch dth I‘:’[t EL ness Shear Area(%)
No. N Base Weld reng e Absorbed Energy (Joule
¢ END OUT-DIA x THICK x LENGTH FEATNO. | precsure | “fime : Tess g fele) R
(217 X 7o X 2e]) Mpa | Mpa | Mpa | % | % . E [ 2] 3 Jaw 2@ 1] 2 Jav
. Min. 415 | 415 | 245 25 Res
#1 (+%) (KG) (F) PsI SEC #2 #3 #2 size
Max, Criteria : In the case of 10X10
1 EB BE 14" X 0225" X 21.000F 100 31,563 2,1000 SB58358 673 5 Jy 460 468 329 43
2 EB BE 14" X 0250" X 21.000F 95 33,516 1,995.0 SB58361 770 5 i 444 457 336 41
3 EB BE 14" X 0375" X 21000F 44 22,832 9240 SB58151 1140 5 T 465 509 346 41
TOTAL 239 87,911 5,019.0
Chemical Composition #2:x100 3: x1000 4:x10000 Zn-Coating Test HC-Test H.I.C Test Remark
M ! CM1 | cM2 ) Copper Sulfate | Collapse §5.C.C | # 1) Type of pipe end(¥})
Spec. € %'; Pl s [C|MNfa M| B )0 Zn Coating PPTES[ Pressure [ CLR | CTR [ CSR | ppgp EB:ERW Black BE:Bevel End
No. Heat No. > ; : 5 5 2 = 5 7 5 = = v 7 ™y = = # 2) L: Longirtudinal, T: Transverse
L Rl i i # 3) B: Base, W: Weld Line, H: Heat Affected Zone
Min. w4 # 4) H: Heat(Ladle) Analysis, P: Product Analysis
Max. 26 120 | 30 30 50 50 50 15 10 6 15 # 7) For each reduction of 0.01% below the specified max.
1 SB58358 Hi| 515 66 15 3 for C, an increase of 0.05% above the specified max.
Pl 14 64 12 4 1 1 3 TR 1 TR | TR for Mn is permissible, up to a max. of 1.65%
o P e kil e Fes e s T Ve st vt oy i i o 28 EMIbEY.
- # 9) CM2=Nb+V+Ti
2 SB58361 H 15 67 4 # SPEC YEAR-API 5L 45th Edition(2013)/ASTM AS53(2012)
P 15 63 8 4 TR 2 3 TR 1 TR TR
P 15 63 9 5 TR 2 3 TR 1 TR TR
3 SB58151 H 18 78 12 3
P 18 79 10 4 2 3 3 TR 1 TR TR
PalEs18 79 11 4 1 3 3 TR 1 TR | TR
Non-D . 5 ; 1 |
Heat Treatment Non-Destructive Test Flattening Visual & Dimension ResjduakMagneeism e 8 e g
(U.T) {Gauss)
GOOD GOOD GOOoD GOOD GOOD
B AEE B o] $AHUEE BFHE jl,ch C}'{OI
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
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